SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG2D0206-01J

CP-OFDM Module B

NR Band n258A/ 50MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

RefLevel 30.40 dBm  Offset 53.99 B

Ref Level 39.95 dBm  Offset 53.99 dB.

s6L

Mode Auto Sweep SGL Mode Auto Sweep.
Count 100/100 Count 100/100
1 Awg |11 Spurious Emissions
lous_ume_ass_od2 Line _SPURJOUS_LINE_ ss
0
0 b |i|
10 dBor .|\ 0 i
° | " |
SPURIOUS_LINE ABS 00 SPUSBOUS_LINE ABS 002
-20 dBnr T -20 dBamr \
1 A A
30 N k. -30 =
-40 -40
50 dimr 50 dbmr
CF 2835 GHz 40005 pts 40.0 MHa/ Span 400.0 MHa || [F24.35 GHz 40005 pts 0.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar I
24,150 GHz 24.245 Gz 1.000 MHz 24.24464 GHz -29.15 dBm -16.15 dB 24,150 GHz 24.245 GHz 1000 MHz 24.23496 GHz -33.29 dBm 20.29 dB.
24245 GHz 24.250 GHz 1.000 MHz 2424997 GHz -6.18 dBm -1.18 dB 24245 GHz 24,250 GHz 1.000 MHz 24.24716 GHz -33.42 dBm 284248
24250 GHz 24.450 GHz 1.000 MHz 2425272 GHz 2391 dBm -26.09 dB 24250 GHz 24,850 GHz 1.000 MHz 2444682 GHz 2227 dBm -21.73dB
28,850 GHz 24,455 GHz 1.000 MHz 2445343 GHz -31.72 dBm -26.72 dB 24.450 GHz 24,455 GHz 1.000 MHz 24.45043 GHz -10.10 dBm -5.10dB
28455 GHe 24550 GhHe 1.000 Mz 24.45763 GHz -31.50 dBm -18.59 dB 24.455 Gz 24,550 Ghz 1.000 MHz 24.45536 GHz -29.09 dBm -16.09 dB
ey R e [ e
18:36:32 25.05.2023 01:10:49 30.05.2023

NR Band n258A

/ 100MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

RefLevel 30.40 dBm  Offset 53.99 B

Ref Level 39.95 dBm  Offset 53.99 dB.

Mode Auto Sweep saL Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions
lous_ume_ass_ogz Line _SPURJOUS_LINE_ABS_0q2 s:
30
20 i §
et u o i
” I ° I
SPURIOUISHME ABS 00 SPUSIOUS HNE ARS 002
-20 dbmr \ | -20 dir J L
30 ) JL A X o h hans
40 40
50 dBrr 50 dBmr
CF 24.35 GHz 40005 pts. 40.0 MHz/ Span 400.0 MHz EFZ!JiGHz 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summa |
28,150 GHe 24.240 GHz 1.000 Mtz 24.23948 GHz -31.98 dBm 18.98 dB 28150 GHz 24,240 Ghz 1,000 MHz 2423773 GHz 33.22 dBm -20.22 dB
24240 GHz 24250 GHz 1.000 MHz 24.24997 GHz 810 dBm 3.10 dB 24.240 GHz 24.250 GHz 1000 MHz 24.24878 GHz 33.33 dBm -28.33 dB
24.250 GHz 24.450 GHz 1.000 MHz 2425300 GHz 23.49 dBm -26.51 dB 24.250 GHz 24.450 GHz 1.000 MHz 24.446 83 GHz 22.64 dBm -27.36 dB
38450 GHz 24460 GHz 1.000 MHz 2445798 GHz -31.62dBm 2662 dB 24,450 GHz 24,460 Ghz 1,000 MHz 2445002 GHz 1032 dBm 532d8
24,460 Gz 24550 GHz 1.000 MHz 24.46947 GHz -31.76 dBm 1876 dB 20,460 GHz 24550 GHz 1.000 MHz 24.46313 GHz -31.10 dBm -18.10 48
oo, N5 ey D S 0
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D0206-01J

CP-OFDM Module B

NR Band n258A/ 200MHz / QPSK

Middle Band Edge / 1 RB

RefLevel 30.40 dBm  Offset 53.99 B Mode Auto Sweep SGL

Count 100/100
1 Spurious Emissions 1 Avg
Limit Cheek
Line _SPUR|OUS_LINE_ABS_02
0
20

intentionally blank

| (N | W —

-40

-50 By

CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHz

2 Result Summar
24150 GHz 24.230 GHz 1.000 MHz 24.15302 GHz -14.22 dBm 1.22 dB
24230 GHz 24.250 GHz 1.000 MH; 2424972 GHz -15.21 dBm 10.21 dB
24.250 GHz 24.450 GHz 1.000 MHz 24.35309 GHz 19.93 dBm -30.07 dB
24,450 GHz 24,470 GHz 1.000 MHz 24.45327 GHz -12.97 dBm 7.97 dB
24.470 GHz 24.550 GHz 1.000 MHz 24.48305 GHz -31.91 dBm -18.91 dB

]

12:12:03  30.05.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01J

DFT-s-OFDM Module B

NR Band n258A/ 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

saL fef Level 39.45 dBm  Offset 5399 dB

Reflevel 30.49 dBm  Offset 53.99 dB Mode Auto Sweep Made Auto Sweep. 6L
Count 100/100 Count 100/100
1 Awg |11 Spurious Emissions
lous_ume_ass_od2 Line _SPURJOUS_LINE_ ss
0
20
10 dBor 10 w
0 o [ I[
SPURIOUS_LINE ABS 00 SPUSBOUS_LINE ABS 002
20 dénr 20 dBr
-30 dBinr “w <30 S - i e —
-40 -40
50 dimr 50 dbmr
CF 2835 GHz 40005 pts 40.0 MHa/ Span 400.0 MHa || [F24.35 GHz 40005 pts 0.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar I
24,150 GHz 24.245 Gz 1.000 MHz 24.23505 GHz -30.17 dBm -17.17dB 24,150 GHz 24.245 GHz 1000 MHz 24.24455 GHz 33.32 dBm -20.32 dB
28245 GHe 24250 GHz 1.000 MHz 24.24998 GHz -15.89 dBm -10.89 dB 24245 GHz 24250 Ghz 1,000 MHz 2424681 GHz -33.30 dBm -28.30d8
24250 GHz 24.450 GHz 1.000 MHz 2427728 GHz 10.99 dBm -39.01 dB 24250 GHz 24,850 GHz 1.000 MHz 2442508 GHz 10.49 dBm -39.51dB
28,850 GHz 24,455 GHz 1.000 MHz 24.45160 GHz 31.66 dBm -26.66 dB 24.450 GHz 24,455 GHz 1.000 MHz 24.45027 GHz -16.46 dBm -11.46 dB
24455 GHz 24,550 GHz 1.000 MHz 24.46039 GHz -31.95 dBm -18.95 dB 24,455 GHz 24.550 GHz. 1.000 MHz 24.45536 GHz -27.74 dBm -14.74 d8
[ on R U
18:32:30 25.05.2023 00:58:25 30.05.2023

NR Band n258A/ 50MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

sa fef Level 39.45 dBm  Offset 5399 dB

RefLevel 30.40 dBm  Offset 53.99 B Mode Auto Sweep Made Auto Sweep. s6L
Count 100/100 Count 100/100
1 Spurious Emissions
lous_ume_ass_ogz Line _SPURJOUS_LINE_ABS_0q2 s:
30
20
10 dBm 10
0 o ‘ I
SPURIOUISHME ABS 00 SPUSIOUS HNE ARS 002 ‘
-20 dbmr -20 dir
30 e 30 2t Nmr——
40 40
50 dBrr 50 dBmr
CF 24.35 GHz 40005 pts. 40.0 MHz/ Span 400.0 MHz EFZ!JSGH[ 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summa |
28,150 GHe 24245 Ghz 1.000 MHz 24.23258 GHz -27.83 dBm -14.83 dB 24,150 GHz 24,245 GHz 1.000 MHz 2424308 GHz -33.31 dBm -2031dB
24245 GHz 24250 GHz 1.000 MHz 24.24995 GHz -17.33 dBm -12.33 dB 24.245 GHz 24.250 GHz 1000 MHz 24.24659 GHz 33.41 dBm -28.41 B
24.250 GHz 24.450 GHz 1.000 MHz 24.28210 GHz 10.37 dBm -39.63 dB 24.250 GHz 24.450 GHz 1.000 MHz 24.42550 GHz 11.01 dBm -38.99dB
38450 GHz 24455 Gz 1.000 MHz 24.45255 GHz -31.72 dBm -26.72 dB 24,450 GHz 24,455 Ghz 1000 MHz 2445007 GHz 1841 dBm -13.41d8
24455 Ghz 24550 GHz 1.000 MHz 24.46746 GHz -31.72 dBm 187248 24,455 GHz 24550 GHz 1,000 MHz 24.455 45 GHz -28.85 dBm -15.85 d8
ety R [ & e
18:30:06 25.05.2023 01:01:19 30.05.2023

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number

1 A10-17 of 33



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01J

DFT-s-OFDM Module B

NR Band n258A/ 50MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 39.95 dBm  Offset 53.99 dB.

Reflevel 3049 dBm  Offset 53.99 B Mode Auto Sweep saL Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Awg |11 Spurious Emissions
lous_ume_ass_ogz Line _SPURJOUS_LINE_ ss
0
20
10 dBor 10
0 r o ‘ w i
SPURIOUS_LINE ABS 00, SPUMIOUS_HINE_ARS D02 {
20 dénr 20 dBr
30 20
i s
-40 -40
50 dimr 50 dbmr
CF 2835 GHz 40005 pts 40.0 MHa/ Span 400.0 MHz | | |CF 24.35 Ghz 40005 pts 0.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar I
24,150 GHz 24.245 Gz 1.000 MHz 24.24498 GHz -28.25 dBm -15.25 dB 24,150 GHz 24.245 GHz 1000 MHz 24.241 27 GHz -33.29 dBm -20.29 dB
28245 GHe 24250 GHz 1.000 Wz 24.24976 GHz -18.62 dBm 1362 dB 24245 GHz 24250 Ghz 1,000 MHz 2424826 GHz -33.36 dBm -28.36 dB
24250 GHz 24.450 GHz 1.000 MHz 2427990 GHz 9.63 dBm -40.37 dB 24250 GHz 24.450 GHz 1.000 MHz 2440941 GHz 9.50 dBm -40.50 dB
28,850 GHz 24,455 GHz 1.000 MHz 2445485 GHz -31.76 dBm -26.76 dB 24.450 GHz 24,455 GHz 1.000 MHz 24.45007 GHz -19.96 dBm -14.96 dB
28455 GHe 24550 GhHe 1.000 MHz 24.45561 GHz -31.75 dBm -18.75 dB 24.455 Gz 24,550 Ghz 1.000 MHz 24.463 28 GHz -30.05 dBm -17.05 dB
ety D ST ety S U
18:27:16 25.05.2023 00:46:31 30.05.2023
| e - B
Reflevel 30.49Bm  Offset 53.99d6 Mode Auto Sweep 6L Ref Level 39.49 dBm  Offset 53.99 dB Made Auto Sweep. 6L
Count 100/100 Count 100/100
1 Spurious Emissions
lous_ume_ass_ogz Line _SPURJOUS_LINE_ABS_0q2 Phs:
30
20
10 dBm - 10
. W@ﬂ .
SPURIOUISHME ABS 00 ! + T SPUSIOUS HNE ARS 002
-20 dbmr -20 dir
-30 (ol 30
Nl S———
40 40
50 dBrr 50 dBmr
CF 24.35 GHz 40005 pts. 40.0 MHz/ Span 400.0 MHz EFZ!JSGH[ 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summa
28,150 GHe 24240 Ghz 1.000 Mtz 24.23368 GHz -30.67 dBm -17.67 dB 24,150 GHz 24,240 Gz 1.000 MHz 2423980 GHz -33.42 dBm -20.42 dB
24240 GHz 24250 GHz 1.000 MHz 24.24971 GHz -22.55 dBm -17.55 dB 24.240 GHz 24.250 GHz 1000 MHz 24.24571 GHz -33.29 dBm -28.29 48
24.250 GHz 24.450 GHz 1.000 Mz 24.32077 GHz 8.24 dB -41.76 dB 24,250 GHz 24.450 GHz 1000 MHz 2442617 GHz 8.90 dBm -41.10d8
38450 GHz 24460 GHz 1.000 MHz 2445199 GHz 31.56 dBm -26.56 dB 24,450 GHz 24,460 Ghz 1,000 MHz 2445220 GHz -24.70 dBm -19.70 dB
24,460 Gz 24550 GHz 1.000 MHz 24.461 06 GHz -31.80 dBm 1880 dB 20,460 GHz 24550 GHz 1.000 MHz 24.47518 GHz -30.18 dBm -17.18 48
= [
20:02:40 29.05.2023 02:04:39 30.05.2023
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG2D0206-01J

DFT-s-OFDM Module B

NR Band n258A/ 100MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 30.49 dBm  Offset 53.99 dB Mode Auto Sweep SGL Ref Level 39.95 dBm  Offset 53.99 dB. Mode Auto Sweep SGL
Count 100/100 Count 100/100
1 avg |[1 Spurious Emissions

Line _SPURIOUS_LINE_AI

lous_une_sss_ofa

A ad — . Wy

SPURIOUS _LINE_ABS 00, SPURIOUS_LIME_ABS D02

-20 dBnr T -20 dBamr

-30 -30. v

bonim———

-40 -40

-50 dBmr T 50 dBmr

CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHz | | |CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MH2

2 Result Summar 2 Result Summar I
24,150 GHz 24.240 GHz 1.000 MHz 24.23364 GHz -29.00 dBm -16.00 dB 24,150 GHz 24.240 GHz 1000 MHz 2423818 GHz -33.10 dBm -20.10 dB
24240 GHz 24250 GHz 1.000 MHz 24.24985 GHz -21.03 dBm -16.03 dB 24.240 GHz 24.250 GHz 1.000 MHz 2424515 GHz -33.42 dBm -28.42d8
24250 GHz 24.450 GHz 1.000 MHz 2434093 GHz 8,29 dBm 41.71 dB 24250 GHz 24,850 GHz 1.000 MHz 2440574 GHz 8.41 dBm -41.59 dB
28,850 GHz 24,460 GHz 1.000 MHz 24.45559 GHz -31.56 dBm -26.56 dB 24.450 GHz 24.860 GHz 1.000 MHz 24.45092 GHz -25.45dBm -20.45 dB
28460 GHz 24,550 GHz 1.000 MHz 24.47383 GHz -31.76 dBm -18.76 dB 24,450 Gz 24550 Gz 1.000 MHz 2448337 GHz -23.73 dBm 16,73 dB

ety DN SO0 ety S 0
19:53:24 25.05.2023 01:53:08 30.05.2023

NR Band n258A/ 100MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 30.49Bm  Offset 53.99d6 Mode Auto Sweep 6L Ref Level 39.49 dBm  Offset 53.99 dB Made Auto Sweep. 6L
Count 100/100 Count 100/100
1 Spurious Emissions

lous_LiNE_ABs_og2 phs: Line _SPURIOUS_LINE_ABS_0q2 phs:

10 dBny T - - 10

SPURMOUS HNE - ABS 00,

1 T — SPUSIOUS HNE ARS 002
-20 dbmr J . + -20 dir l
-30 v 30 T
40 40
50 dBrr T 50 dBmr
CF 24.35 GHz 40005 pts. 40.0 MHz/ Span 400.0 MHz EFZ!JiGHz 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summa
28,150 GHe 24240 Ghz 1.000 Mtz 24.22963 GHz -31.23 dBm -18.23 dB 28150 GHz 24,240 Ghz 1,000 MHz 24.23957 GHz -33.28 dBm -20.28 dB
24240 GHz 24250 GHz 1.000 MHz 24.24999 GHz -22.74 dBm -17.74 4B 24.240 GHz 24.250 GHz 1000 MHz 24.24527 GHz -32.97 dBm -27.97 48
24.250 GHz 24.450 GHz 1.000 MHz 2430223 GHz 6.92 dBm -43.08 dB 24.250 GHz 24.450 GHz 1.000 MHz 24.38284 GHz 6.33 dBm -43.67 dB
38450 GHz 24460 GHz 1.000 MHz 2445820 GHz 31.65 dBm 2665 dB 24,450 GHz 24,460 Ghz 1,000 MHz 2445188 GHz -26.65 dBm 216548
24,460 Gz 24550 GHz 1.000 MHz 24.47567 GHz -31.89 dBm 1883 dB 20,460 GHz 24550 GHz 1.000 MHz 24.48719 GHz -30.31 dBm -17.31 8
oy DN 0 D [
19:51:42 25.05.2023 01:49:58 30.05.2023
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SPORTON LAB. FCC RAD'O TEST REPORT Report No. : FG2D0206-01J

DFT-s-OFDM Module B

NR Band n258A/ 200MHz / QPSK

Middle Band Edge / Full RB

RefLevel 30.40 dBm  Offset 53.99 B Mode Auto Sweep SGL
Count 100/100

1 Spur i Avg

0 ii w
SOURIOUS_LINE_ABS 00 i ' ' |

J | HJ \ intentionally blank

0B

-40

-50 By

CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHz

2 Result Summar
24150 GHz 24230 GHz 1.000 MHz 2416073 GHz -31.21 dBm -18.21 dB
24230 GHz 24.250 GHz 1.000 MHz 24.24950 GHz -22.40 dBm -17.40 dB
24.250 GHz 24.450 GHz 1.000 MHz 24.41440 GHz 5.70 dBm -44.30 dB
24450 GHz 24470 GHz 1.000 MHz 24.45014 GHz -27.41 dBm -2241 dB
24470 GHz 24.550 GHz 1.000 MHz 24.47110 GHz -29.86 dBm -16.86 dB

oty R U R

11:51:30 30.05.2023

NR Band n258A/ 200MHz / 16QAM

Middle Band Edge / Full RB

Reflevel 3049.dBm  Offset 53.99 dB Mode Auto Sweep £
Count 100/100
1 Spurious Emissions 1 Avg
Limit Chesd
Line _SPUR _of2
30
20
10 dBr

SPURMOUS HNE - ABS 00, ‘

-20 dBimy j 1 v T l |ntent|ona“y blank

;20480 it

—
-40
50 dBm-
CF 24.35 GHz 40005 pis 40.0 MHz/ Span 400.0 MHz
2 Result Summai

24150 6Hz 24.230 GHz 1.000 MHz 24.21927 GHz -31.16 dBm -18.16 dB

24230 GHz 24.250 GHz 1.000 MHz 2424388 GHz -25.72 dBm -20.72 dB

24250 GHz 24.450 GHz 1.000 MHz 24.41315 GHz 4,50 dBm -45.50 dB

24450 GHz 24470 GHz 1.000 MHz 24.45067 GHz -27.16 dBm -2116 dB

24470 GHz 24.550 GHz 1.000 MHz 24.45205 GHz -30.40 dBm -17.40 dB

ety (R e

11:57:10  30.05.2023
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SPORTON LAB. FCC RAD'O TEST REPORT Report No. : FG2D0206-01J

DFT-s-OFDM Module B

NR Band n258A/ 200MHz / 64QAM

Middle Band Edge / Full RB

RefLevel 30.40 dBm  Offset 53.99 B Mode Auto Sweep SGL

Count 100/100

1 Spurious Emissions 1 Avg
i
Line _SPUR|OUS 2

0

20

10 dBor

0

SPURIOUS_LINE_ABS 002

s - - intentionally blank
-40
-50 dBmr
CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar
24150 GHz 24230 GHz 1.000 MHz 2421407 GHz -32.07 dBm -19.07 dB
24230 GHz 24.250 GHz 1.000 MHz 24.24997 GHz -28.78 dBm -23.78 dB
24250 GHz 24.450 GHz 1.000 MHz 24.41406 GHz 2,85 dBm -47.15 dB
24450 GHz 24470 GHz 1.000 MHz 2445065 GHz -26.83 dBm -21.83 dB
24470 GHz 24.550 GHz 1.000 MHz 24.48173 GHz -30.76 dBm -17.76 dB

oty R U

12:01:2% 30.05.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG2D0206-01J

CP-OFDM Module B

NR Band n258A/ 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 39.95 dBm  Offset 53.99 dB.

RefLevel 30.40 dBm  Offset 53.00 dB Mode Auto Sweep sGL Made Auto Sweep. 6L
Count 100/100 Count 100/100
1avg | Seurious Emissions
lous_ume_ass_od2 Line _SPURJOUS_LINE_ ss
30
20
10 dBr T ' A 10
° i i D '
SPURIOUS_LINE ABS 00, SPUMIOUS_HINE_ARS D02 ‘
-20 dBnr -20 dBamr
-30 -30. t .
-40 -40
-50 dBmr 50 dBmr
CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHz | | |CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MH2
2 Result Summar 2 Result Summar
24,150 GHz 24.245 Gz 1.000 MHz 24.23995 GHz -25.81 dBm 1281 dB 24,150 GHz 24.245 GHz 1000 MHz 24.22375 GHz -33.22 dBm -20.22 dB
24245 GHz 24250 GHz 1.000 MHz 24.24998 GHz -14.84 dBm -9.84dB 24245 GHz 24.250 GHz 1.000 MHz 24.24945 GHz -33.24 dBm -28.24.d8
24250 GHz 24.450 GHz 1.000 MHz 24.29658 GHz 10.19 dBm -39.81 dB 24250 GHz 24,850 GHz 1.000 MHz 2443942 GHz 9.77 dBm -40.23 dB
28,850 GHz 24,455 GHz 1.000 MHz 24.45406 GHz -31.65 dBm -26.65 dB 24.450 GHz 24.855 GHz 1.000 MHz 24.45014 GHz -19.10 dBm -14.104dB
24455 GHz 24,550 GHz 1.000 MHz 24.47378 GHz -31.88 dBm -18.88 dB 24.455 GHz 24.550 GHz. 1.000 MHz 2445716 GHz -24.78 dBm -11.784d8
[ on R U
18:34:35 25.05.2023 01:08:56 30.05.2023

NR Band n258A

/ 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.40 dBm  Offset 53.99 B

Ref Level 39.43 dBm  Offset 53.99 0B Mode Auto Sweep.

s6L

Mode Auto Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions
lous L _ass_og2 Line _SPURJOUS_LINE_ABS_0q2 Phs:
30
20
10 dBm - 10
SPURIOUISHME ABS 00 ‘ SPUSIOUS HNE ARS 002
-20 dbmr -20 dir I
-30 dBim J -30 -
40 40
50 dBrr 50 dBmr
CF 24.35 GHz 40005 pts. 40.0 MHz/ Span 400.0 MHz EFZ!JSGH[ 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summa
28,150 GHe 24240 Ghz 1.000 MHz 24.23872 GHz -26.17 dBm -13.17 dB 24,150 GHz 24,240 GHz 1.000 MHz 2423845 GHz -33.30 dBm -20.30 dB
24240 GHz 24250 GHz 1.000 MHz 24.24950 GHz -19.46 dBm -14.46 dB 24.240 GHz 24.250 GHz 1.000 Mz 24.24751 GHz -33.25 dBm -28.25 dB
24.250 GHz 24.450 GHz 1.000 MHz 2429865 GHz 7.66 dBm -42.34 dB 24.250 GHz 24.450 GHz 1.000 MHz 24.42482 GHz 6.96 dBm -43.04 dB
38450 GHz 24460 GHz 1.000 MHz 2445350 GHz -31.41 dBm 2641 dB 24,450 GHz 24,460 Ghz 1000 MHz 2445075 GHz -21.76 dBm -16.76 dB
24,460 Gz 24550 GHz 1.000 MHz 24.46371 GHz -31.59 dBm -18.59dB 24,450 GHz 24550 GHz 1,000 MHz 24.46052 GHz -27.19 dBm -14.19 48
oo, N5 ey D S
20:07:11  25.05.2023 02:09:33 30.05.2023
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SPORTON LAB. FCC RAD'O TEST REPORT Report No. : FG2D0206-01J

CP-OFDM Module B

NR Band n258A/ 200MHz / QPSK

Middle Band Edge / Full RB

RefLevel 30.40 dBm  Offset 53.99 B Mode Auto Sweep SGL

Count 100/100
1 Spurious Emissions 1 Avg
Limit Cheek
Line _5PU
0
20
10 dBor

[Cauilie dh S0 v
- NJ ' 1 intentionally blank
| | |

-40

-50 By

CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHz

2 Result Summar
24150 GHz 24.230 GHz 1.000 MHz 24.22790 GHz -26.04 dBrm -13.04 dB
24230 GHz 24.250 GHz 1.000 MHz 24.24995 GHz -20.19 dBm -15.19 dB
24.250 GHz 24.450 GHz 1.000 MHz 24.40417 GHz 5.23 dBm -44.77 dB
24,450 GHz 24,470 GHz 1.000 MHz 24.45019 GHz -20.55 dBm -15.55 dB
24.470 GHz 24.550 GHz 1.000 MHz 24.49641 GHz -26.54 dBm -13.54 dB

]

12:10:8% 30.05.2023

TEL : 886-3-327-0868 Page Number 1 A10 - 23 of 33
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FG2D0206-01J
NR Band n258A (30MHz-1GHz)
Horizontal
1 Level (dBm}) Date: 2023-06-08
-3.8
13
A7
-31.
-45.0]
1
-58.4
-T2.5]
W gt ML L g
-86.3| T8t
-0 30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 03CH10-HY
Condition :-13 EIRP_WO HORIZONTAL
Project : 2D0206-01
: n258a MB
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 67.83 -58.00 -45.00 -13.00
Vertical
4 Level (dBm) Date: 2023-06-08
-3.8]
-13
-17.5
-31.3
-45.0]
-58.1 T
-T2.5] |
e
-86.3|
-10 30 100, 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site : 03CH10-HY
Condition :-13 EIRP_WO VERTICAL
Project : 2D0206-01
:n2b8a MB
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 67.83 -61.59 -48.59 -13.00
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG2D0206-01J

NR Band n258A (1GHz-18GHz)

Horizontal

Level (dBm) Date: 2023-06-08
13
-20.
-30.
40.0| 1
-50.4 wﬂ‘M’l‘
600 M . “ MJM Mww
-70.
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 03CH10-HY
Condition :-13 EIRP_WO HORIZONTAL
Project :2D0206-01
:n2b8a MB
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 8837.00 -40.85 -27.85 -13.00
Vertical

Level (dBm)

Date: 2023-06-08

-20.0)
-30.4
-40.0) 1
-50.0|
-60.0 W A pgmime e i e vt
-70.0
%1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 03CH10-HY
Condition : -13 EIRP_WO VERTICAL
Project : 2D0206-01
:n258a MB
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 8837.00 -42.72 -29.72 -13.80

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ioa FCC RADIO TEST REPORT Report No. : FG2D0206-01J

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM Module B

NR Band n258A QPSK (18-40GHz)
Lowest Channel / 50MHz Lowest Channel / 100MHz

saL RefLevel 20,43 B Offset 53,99 08 Mode Auto Sweep saL

RefLevel 2949 dBn Offet 535908 Mode Auto Sweep
Court 100,100 Court 100,100
e _SPURJOUS UNE_85_od2 Phss ine _SPURIC 2 Phss
0 0
10 e 10 e
o o
10 10
SPURIOUS_UWIE ABS 007 SPURIOUS_UWIE ABS 007
2088 ‘ 2088 1
o K P At e R PR SN
18.0 GHz 64002 pts. 1.2 GHy/ 40.0 GHz 18.0 GHz 64002 pts. 1.2 GHy/ 40.0 GHz
2 Result Summar 2 Result Summar I
18.000 GHz 24150 6Hz 1.000 MHz 23.77688 GHz -29.32 dBm -16.32 dB 18.000 GHz 24150 6Hz 1.000 MHz 22.06435 GHz -29.28 dBm -16.28 dB
24.550 GHz 40000 GHz 1.000 MHz 30.89565 GHz -21.49 dBm -8.49 dB 24.550 GHz 40000 GHz 1.000 MHz 30.92751 GHz -24.10 dBm -11.10 dB
e DN U e

18:16:37 29.05.2023 15:42:20 25.05.2023

Middle Channel / 50MHz Middle Channel / 100MHz

s6L RefLevel 20,43 B Offset 53,99 08 Mode Auto Sweep

RefLevel 20,43 B Offset 53,99 08 Mode Auto Sweep saL
Court 106/100 Court 106/100
Umit Chec) Umit Chec)
Uine _SPURIOUS_UNE_ABS 02 PAsS Uine _SPURIOUS_UNE_ABS 02 PAsS
0 0
10 dBa 1 1 . 10 dBa
o o
10 8B 10 8B
SPURIOUS_UINE_ABS_002 SPURIOUS_UINE_ABS_002
20 dBimr 20 dBimr

18.0 GHz 64002 pts. 2.2 GH/ 40.0 GHz 18.0 GHz 64002 pts. 2.2 GH/ 40.0 GHz
2 Result Summar 2 Result Summar |
18.000 GHz 24.150 6Hz 1.000 MHz 2214334 GHz -29.28 dBm -16.28 dB 18.000 GHz 24.150 6Hz 1.000 MHz 22.26672 GHz -29.23 dBm -16.23 dB
24550 GHz 40.000 GHz 1.000 MHz 3206353 GHz -29.11 dBm -16.11 dB 24550 GHz 40.000 GHz 1.000 MHz 3204422 GHz -28.97 dBm -15.97 dB
I I

04:43:18  30.05.2023 05:28:41 30.05.2023

Highest Channel / 50MHz Highest Channel / 100MHz

saL RefLevel 20,43 B Offset 53,99 08 Mode Auto Sweep saL

RefLevel 20,43 B Offset 53,99 08 Mode Auto Sweep
Court 106/100 Court 106/100
Umit Chec) Umit Chec)
Line _SPURJOUS_UNE_ABS_02 PAsS Uine _SPURIOUS_UNE_ABS 02 PAsS
0 0
10 dBa 1 1 . 10 dBa
o o
10 8B 10 8B
SPURIOUS_UINE_ABS_002 SPURIOUS_UINE_ABS_002
20 dBimr 20 dBimr

o P T i SN PP N

18.0 GHz. 64002 pts 2.2 GHa/ 40.0 GHz 18.0 GHz. 64002 pts 2.2 GHa/ 40.0 GHz
2 Result Surmmar 2 Result Surmmar |
18.000 GHz 24.150 6Hz 1.000 MHz 2230419 GHz -29.27 dBm -16.27 dB 18.000 GHz 24.150 6Hz 1.000 MHz 2205474 GHz -29.30 dBm -16.30 dB
24.550 GHz. 40.000 GHz 1.000 MHz 31.08635 GHz -26.49 dBm -13.49 dB 24,550 GHz 40.000 GHz 1,000 MHz 31.05443 GHz -27.08 dBm -14.08 dB
o W 5D O

23:39:50 29.05.2023 01:45:01 30.05.2023

Remark: In band and out of band frequencies are omitted.
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DFT-s-OFDM Module B

NR Band n258A QPSK (18-40GHz)

Middle Channel / 200MHz

Court 100,100
10 e
!
intentionally blank
! SR P SN
18.0 GHz 64002 pts. 2.2 GH/ 40.0 GHz
2 Result Summar

18.000 GHz 24,150 GHz 1000 MHz 24.08399 GHz -21.44 dBm -14.44 dB
24550 GHz 40,000 GHz 1.000 Mz 24.58500 GHz -23.52 dBm -10.52 dB.

11:37:16  30.05.2023

Remark: In band and out of band frequencies are omitted.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01J

CP-OFDM Module B

NR Band n258A QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

ultiView pect
RefLevel 20,43 B Offset 53,99 08 Mode Auto Sweep
Court 106/100

RefLevel 20,43 B Offset 53,99 08 Mode Auto Sweep
Court 106/100

Z Result Summa:
18000 GHz 24,150 GHz 1000 MHz 2217620 GHz -29.24 dBm -16.24dB
24550 GHz 40,000 GHz 1.000 Mz 30.89565 GHz -26.45 dBm -13.46 dB.

s Ches s Ches
Line _SPURJOUS_LINE_ABS_0d2 Line _SPURJOUS_LINE_ABS_0d2
» »
10 e 10 e
o o
1048 1048
SPURIOUS_URIE AB5_007 SPURIOUS_URIE AB5_007
20 dbm 20 dbm 1
30 df | 30 df |
P i—_— s Sewy it Y P S e
18.0 GHz 64002 pts. 1.2 GHy/ 40.0 GHz 18.0 GHz 64002 pts. 1.2 GHy/ 40.0 GHz

Z Result Summa: |
18000 GHz 24,150 GHz 1000 MHz 2217793 GHz -29.26 dBm -16.26dB
24550 GHz 40,000 GHz 1.000 Mz 30.92751 GHz -23.74 dBm -10.74 dB.

A P
o Cwiem

ety

16:40:02 29.05.2023

A P
e

ety

20:14:57 29.05.2023

Middle Channel / 50MHz

Middle Channel / 100MHz

RefLevel 20,43 B Offset 53,99 08

RefLevel 20,43 B Offset 53,99 08 Mode Auto Sweep saL Mode Auto Sweep saL
Court 106/100 Court 106/100
Umit Chec) Umit Chec)
Line _SPURJOUS_UNE_ABS_02 Line _SPURJOUS_UNE_ABS_02
0 0
10 dBa 10 dBa
o o
10 8B 10 8B
SPURIOUS_UINE_ABS_002 SPURIOUS_UINE_ABS_002
20 dBimr 20 dBimr

h B

ofie

18.0 GHz 64002 pts 22GH/ 40.0 GHz

Z Result Summa:
18000 GHz 24,150 GHz 1000 MHz 2211835 GHz -29.36 dBm -16.36dB
24550 GHz 40,000 GHz 1.000 Mz 32.05340 GHz -28.34 dBm -15.94 dB.

18.0 GHz 64002 pts 22GH/ 40.0 GHz

Z Result Summa: |
18000 GHz 24,150 GHz 1000 MHz 2203110 GHz -29.29 dBm -16.29dB
24550 GHz 40,000 GHz 1.000 Mz 32.03312GHz -28.95 dBm -15.95 dB.

Ready

05:06:08 30.05.2023

.

05:32:10 30.05.2023

Highest Channel / 50MHz

Highest Channel / 100MHz

RefLevel 20,43 B Offset 53,99 08

Z Result Summa:
18000 GHz 24,150 GHz 1000 MHz 2207511 GHz -29.37 dBm -16.37 dB
24550 GHz 40,000 GHz 1.000 Mz 31.08635 GHz -26.99 dBm -13.99 dB.

rir Lo 3, Ol s Mo koS o . o
Court 106/100 Court 106/100

e e

e Sous uneass o e Sous uneass o
» »
10 dBev 10 e
o o
. .
T T
. .

|

L] e e e o o o e o A T
18.0 GHz 64002 pts. 1.2 GHy/ 40.0 GHz 18.0 GHz 64002 pts. 1.2 GHy/ 40.0 GHz

Z Result Summa:
18000 GHz 24,150 GHz 1000 MHz 22.26749 GHz -29.44 dBm -16.44 dB.
24550 GHz 40,000 GHz 1.000 Mz 31.05449 GHz -21.85 dBm -14.86 dB.

[itasiaece PRETET
o Conise

Ready

01:31:51 30.05.2023

Ready

[itasiaece PRETETE
oz

02:14:31 30.05.2023

Remark: In band and out of band frequencies are omitted.
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CP-OFDM Module B

NR Band n258A QPSK (18-40GHz)

Middle Channel / 200MHz

Court 100,100
10 e
!
| intentionally blank
I SR T S
18.0 GHz 64002 pts. 2.2 GH/ 40.0 GHz
2 Result Summar

18.000 GHz 24,150 GHz 1000 MHz 24.08475 GHz -25.93 dBm 1293 dB

25.93
24550 GHz 40,000 GHz 1.000 Mz 24.58507 GHz -26.23 dBm 13.23dB

12:14:57 30.05.2023

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number 1 A10 - 29 of 33
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FG2D0206-01J

NR Band n258A

(40GHz-60GHz)

MultiView Spectrum

Ref Level 991 dBm Offset 4563 dB ® RBW 1 MHz SGL
SWT 60ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
Inp: ExtMix U
1 Frequency Sweep 1Rm Avg Auto ID
M1[1] -30.71 dBm
48.600100 GHz
-20 dBm
-30 dBm
-40 dBm
50 dBm — - T !
- s
e O
-60 dBm
-70 dBm
-80 dBm
-90 dBm
-100 dBrv
CF 50.0 GHz 20001 pts. 2.0 GHz/ Span 20.0 GHz
= 03.062023
Ready [[[[[[[[]] = " S50a7a2

20:37:32 03.06.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8 + Duty Factor
=43 + 0.43 + 107 + 20log(1) — 104.8 = 45.63(dB)

TEL : 886-3-327-0868 Page Number 1 A10 - 30 of 33
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NR Band n258A

(60GHz-90GH?z)

MultiView Spectrum -

Ref Level -9.91 dBm Offset 49.53 dB ® RBW 1 MHz SGL
SWT 90 ms ® VBW 3 MHz Mode Auto Sweep Count 93/100
Inp: ExtMix E
1 Frequency Sweep 1Rm Avg Auto ID
M1[1) -32.62 dBm
60.014 500 GHz
-20 dBmr
150 dBm
\\m_ A %
e Iww My “"‘IIL Jrk.-‘__ W
-50 dBmr
-60 dBmr
-70 dBm
-80 dBmr
90 dBmr
-100 dBrm
60.0 GHz 30001 pts 3.0 GHz/ 90.0 GHz

: . 03.062023
Measuring...  HNNNNENNN =E J0u622

20:46:22 03.06.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8 + Duty Factor
=46.9 + 0.43 + 107 + 20log(1) — 104.8 = 49.53 (dB)

TEL : 886-3-327-0868 Page Number 1 A10- 31 0of 33
FAX . 886-3-327-0855
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NR Band n258A
(90GHz-100GHz)
MultiView Spectrum -
Ref Level -9.91 dBm Offset 4453 dB ® RBW 1 MHz SGL
SWT 30ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
Inp: ExtMix F
1 Frequency Sweep 1Rm Avg Auto ID
M1[1) -27.27 dBm
80.252 500 GHz
-20 dBmr
¥
10 GBS ~
WM‘W‘M
-40 dBm
-50 dBmr
-60 dBmr
-70 dBm
-80 dBmr
-90 dBmr
-100 dBn
90.0 GHz 10001 pts 1.0 GHz/ 100.0 GHz
= 03.06.2023
Ready [[[1]] St e
21:08:11 03.06.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8 + Duty Factor
= 47.92 + 0.43 + 107 + 20log(0.5) — 104.8 = 44.53 (dB)

TEL : 886-3-327-0868
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG2D0206-01J

Frequency Stability

Test Conditions NR Band n258A / Middle Channel Limit
CW tone Note 2.
Temperature Voltage
(°C) (Volt) Frequency Deviation Deviation Result
(GHz) (kHz) (ppm)
50 Normal Voltage 24.350004 -4.000 0.143
40 Normal Voltage 24.349995 5.000 0.179
30 Normal Voltage 24.350016 -16.000 0.573
20(Ref.) Normal Voltage 24.35 0.000 0.000
10 Normal Voltage 24.3500669 -66.900 2.396
0 Normal Voltage 24.3501219 -121.900 4.365
-10 Normal Voltage 24.3501409 -140.900 5.046 Pass
-20 Normal Voltage 24.3501399 -139.900 5.010
-30 Normal Voltage 24.3501109 -110.900 3.971
20 Maximum Voltage 24.350007 -7.000 0.251
20 Normal Voltage 24.350039 -39.000 1.397
20 Battery End Point 24.350023 -23.000 0.824
Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the operation band.
TEL : 886-3-327-0868 Page Number : A10- 33 0f 33

FAX . 886-3-327-0855
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NR Band n258b Module A AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM Module A NR Band n258b : 99%0OBW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK |16QAM | 64QAM | QPSK |16QAM |64QAM | QPSK [16QAM [ 64QAM
Lowest CH 4584 | 4591 | 4598 | 9141 | 9149 | 91.41 | 190.18 | 190.54 | 190.52
Middle CH 4598 | 45.97 | 4596 | 91.44 | 91.43 | 91.39 | 190.38 | 190.39 | 190.45
Highest CH 45.83 | 45.92 | 4583 | 91.25 | 91.29 | 91.10 | 190.60 H 190.42 | 190.56
Mode DFT-s-OFDM Module A NR Band n258b : 99%0OBW(MHz)
BW 300MHz 400MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 289.61 289.53 289.52 388.90 388.60 388.66
Middle CH 289.15 289.14 289.48 388.36 388.14 388.32
Highest CH 289.46 289.59 289.09 388.29 388.45 388.20
Mode CP-OFDM Module A NR Band n258b : 99%0BW/(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.08 94.20 193.33
Middle CH 46.01 94.23 193.31
Highest CH 45.78 94.13 193.33
Mode CP-OFDM Module A NR Band n258b : 99%0BW(MHz)
BW 300MHz 400MHz
Mod. QPSK QPSK
Lowest CH 292.39 392.29
Middle CH 292.44 391.20
Highest CH 292.75 393.09
TEL : 886-3-327-0868 Page Number D All-10f48
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DFT-s-OFDM Module A

NR Band n258b
Lowest Channel / 50MHz / QPSK Lowest Channel / 50MHz / 16QAM

Reflevel 4309 B Offset 539945 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth

Reflevel 4309 B Offset 539945 = RBW 1 MHz
0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth
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2 Marker Table
i 1 2476551 GHz 28.41 dBm OB 45845438474 MHz i 1 2475892 GHz 26.68 dBm OB 45.913888.397 MHz
n i 247520072 62 22.47 dim Occ B Centroid 26778909 85 Ghe n i 247518127 62 2013 i Occ B Centroid 24,774 869 602 Ghe
o i 247978526 cHe 2193 b Occ B e Ofset 70114 58482 ke o i 247078265 cHy 2085 b Occ B e Ofset 130388 396 15 ke
P — s P— S
& 20mns & 200000

20:02:20 31.05.2023 20:00:06 31.05.2023

Middle Channel / 50MHz / QPSK Middle Channel / 50MHz / 16QAM

Reflevel 43.09d8m  Offset 53.99 08 = REW 1 MKz
At OB = SWT  12ms ® VB 3 MHz _ Mode Auto Sweep
1 Occupied Bandwidth

Reflevel 4309 B Offset 539945 = RBW 1 MHz
0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth
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W 1 25.00699 GHz 2961 dBm Qcc B 145.989577 165 MHz Wi 1 25.004 GHz 2835 dBm [rerey 45.975927162 MHz
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[ oo INNEEN o U

04:08:05 01.06.2023 04:08:30 01.06.2023

Highest Channel / 50MHz / QPSK Highest Channel / 50MHz / 16QAM

- BB o - e =

Reflevel 43.09d8m  Offset 53.99 08 = REW 1 MKz

At O = SWT_12ms @ VBW 3 btz Mode Auto Sweep
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W 1 25.24398 GHz 27.76 dBm Occ 45839543822 MHz W 1 25.21521 GHz 2694 dBm Occ 45523205411 MHz
n 1 252020908 Gz 2335 dim Occ B Centroid 25.225010537 G n 1 25202 0974 6Kz 218 dim Occ B Centroid 25,225 05895 GHz
n 1 252479303 G 20.78 dBm Occ Bus Freg Offset 10537351 833 ke n 1 252480206 G 19.54 dbm Occ Bus Freg Offset 58989985 538 Ltz
Ve NNNMEE o ST e NNNNNE o

09:33:50 31.05.2023 05:29:21 31.05.2023

TEL : 886-3-327-0868 Page Number T All-20of 48
FAX . 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FG2D0206-01J

SPORTON LAB.

DFT-s-OFDM Module A

NR Band n258b

Lowest Channel / 50MHz / 64QAM Lowest Channel / 100MHz / QPSK

Reflevel 43.09d8m  Offset 53.99 08 = REW 1 MKz Reflevel 43.09d8m  Offset 53.99 08 = REW 1 MKz
At OB = SWT  12ms ® VB 3 MHz _ Mode Auto Sweep

net 0 ® SWT  12ms & VEW 3 iz Mode Ao Swesp
1 Occupied Bandwidth 1 Occupied Bandwidth
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15:58:10 31.05.2023 20:29:56 31.05.2023

Middle Channel / 50MHz / 64QAM Middle Channel / 100MHz / QPSK

RefLevet 309 B Offset 530005 = RBW 1 Mz RefLevet 309 B Offset 530005 = RBW 1 Mz
et 0B ® SWT_12ms = VBW 3 iz Mode Auto Swesp

net O ® SWT_ 12ms = VBW 3 iz Mode Auto swasp
1 Gccupicd Bandwidth 1 Gccupicd Bandwidth i
0 0 i
2500 em00 Gk 25002800 3]
30 30
I DYV SRR N VSRR AP I SO TP IR EPSRIRATYY % SOV N (TSRO
20 dae 2 * 20 dae y d
/ ! f 3
{ 4 | 1
10, — 10,
/ Y |
. ) . : !
M )
f m’l i V‘p
E | - — it L™
! Ko VPR BT adetafo .
ol pp bty oo, g ] { i S
o 20 dbm
30 dBir 30 dBir
|CF 25.0 GHz. 1001 prs 10.0 MHz/ Span 100.0 MHz | | |CF 25.0 GHz. 1001 prs 20.0 MHz/ Span 200.0 MHz
2 Miarker Table 2 Miarker Table
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04:08:53 01.06.2023 05:42:47 01.06.2023

Highest Channel / 50MHz / 64QAM Highest Channel / 100MHz / QPSK

Reflevel 43.09d8m  Offset 53.99 08 = REW 1 MKz Reflevel 43.09d8m  Offset 53.99 08 = REW 1 MKz
At Odb = SWT_ 12ms ® VB 3 MHz _Mode Auto Swaep
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No.

FG2D0206-01J

DFT-s-OFDM Module A

NR Band n258b

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

. et
Reflevel 43.09d8m  Offset 53.99 08 = REW 1 MKz

At OB = SWT  12ms ® VB 3 MHz _ Mode Auto Sweep
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